
ISSN 0125-5088
 

No.-l2 ~JIIII 
~p-

December 1983 

/ 



c,u~
 

Environtnental 
Sanitation Reviews 

No.. 12, December 1983 

Environmental Sanitation Information Center 
Asian Institute of Technology 
P.O. l30x 2754 
Bangkok 10501, Thailaod 

'.
 



ENVIRONMENTAL SANITATION INFORMATION CENTER 

...----------ADVISORY & EDITORIAL BOARD-----------, 

Or. David OQnald$(ln 

Or, Mary Elmendorf 

Dr. Richard Fllllchem 

Pl"of. lvanildo H8Spanhol 

John Kalbermatten* 

Prof. Raymond C. Loehr 

Dr. Harvey F, Ludwig 

Or. Michael G. McGarry 

Prot. Daniel A. Okun 

John Pickford 

Witold Rybe:tynski 

Prot. Hillel Shuwl 

Dr. B.B, Sundarooan 

Prof. N.C, Thanh 

Prof. T. Viraraghavan 

• Advisory role only. 
[...]
design and operation pa rameters are adhered to (Hagar & Elder, 1981). 

At the Springfield plant, raw water is conducted to the headworks of the 
conditioning basins. A channel running down the center of the conditioning 
structure feeds fourteen sets of basins, seven sets on each side. Each set 
of basins consists of two rapid-mix chambers in series, followed by two 
slow-mix chambers. A detention time of 30 minutes, believed conservative, 
is provided in the conditioning basins. Alum or iron salts may be used as 
the prime coagulants. The filter media consist of 211" (61 cm) of 1.0-1.1 
mm effective size anthracite coal and 12" (30 em) of 0.45 mm effective size 
silica sand. It also operates at a filtration rate of 12.5 m3jm 2 -h (Sweeney 
& Prendiville, 1974). 

The plant at Las Vegas operates at a fi Itration rate of 5 gpml sq. ft (12.2 
m3 jmL h), and the filter media consist of 20" (51 cm) of 0.60-0.70 mm 

76 

effective size a 
Monscvitz. 197 
distinct period! 
carbon is adde 
remedy this ~ 

encountered d 
wi thout floccu 

Australia. n 
;gd (3,028,00 
adopts a filtr 
include a tota 
aL, 1975). 

The statuS of ap 

below. 

Amman. Jord 
studies wen 
Jordan Valle 
the filter d 
filter run ' 
effective siz 
effective si; 
mm/S (11.7 
chemical COl 

:::= 

West Afric; 
Africa, ow 
examples , 
1982). Be 
treatment 
Bamako it 

The alum 
water of 
tu rbidi tie~ 

The aver; 
dry sease 

Both the~ 

filtration 
effluents 
turbidity 

Bombay, 
to exp\O 
water ! 

arrangel 
presentl 
high si 
hours) . 

~-------' --­



Water Filtration Technologies for Developing Countries 

effective size anthracite and 10" (25 em 1 effective size si lica sand (Spi nk £. 

Monscvitl:, 1974; Monscvitz et a!., 1978). Odor prOblems occur in two 
distinct periods - the spring and the fall - due to algal blooms. Activated 
carbon is added in the mixing chamber immediately ahead of the filters to 
remedy this problem (Spink (, Monscvitz, 19711). Problems were Initially 
encountered due to the inefficiency of the system in plankton removal 
without flocculation (Monscvitz et al., 1978) 

-- Australia. The direct-filtration plant serving Sidney, at a capacity of 800 
mgd (3,028,000 mJ/dl. is the largest facility of this kind in the world. It 
adopts a filtration rate of 5.4 gpm/sq.ft (13.2 m3 /m 2 -dl. and the media 
include a total of 3 ft (0.9 m) of 1.0 mm coal and 0.6 mm sand ("Walder et 

~ .• 1975). 

The status of application of direct filtration in developing countries is reported 
below. 

Amman, Jordan. During March and April 1981, bench-scale and pilot filter 
studies were C<lrried out on the water of East Ghor Main Canal in the 
Jordan Valley near Amman. Jordan. The turbidi ty of the water applied to 
the filter during the test period was 62 NTU. The most effective pilot 
fi Iter run was wi th a fi Iter medium of 85 cm of anthraci te of 1. ~ -mm 

effective size and 1.57 uniformity coefficient over 26 cm of sand of O.67-mm 
effective size and 1.05 uniformity coefficient. The filtration rate was 3.2 
mm/s (11.7 m3 /m 1 -h). It is thought that direct filtration can cut the 
chemical consumption cost by 70-80% (Wag ncr ~ Hudson. 1982). 

-- West Africa. Direct filtration can offer an ecor"lomic advantage in West 
Africa, owing to the economy of low alum dosage. The most striking 
examples are In Bamako, Mali, and Kano, Nigeria, (Wagner c; Hudson, 
1982). Both pay a high price for acquiring alum and hauling it to the 
treatm.ent plant. The price of alum ir"l Kana is over US$ 400/tonne, and in 
Bamako it is over US$ 700/tonne. 

The alum dose at the time of the testing at Kana was 20 mg/L to treat 
water of turbidities in the range of 20-24 NTU. The water at Kano has 
turbidities of 30-40 NTU ilt its peilk. and is clear during much of the year. 

The average alum dose during the wet Season is 26 mg/L. whereas in the 
dry season it is 15 mg/ L. 

Both these water sources have been shown to be good candidates for direct 
filtration, and both cities are proceeding toward pilot filter testing. The 
effluents produced by the bench-scale work are well below the WHO 
turbidity limit of 5 NTU. 

-- Bombay. India. Investigations (Gadka ri et al.. 1980) have been ca r ried out 
to explore the possibility of adopting direct filtration in the master plan of 
water supply for Greater Bombay. Two filters with different media 
arrangements (dual media and coarse media) were used in this study as 
presented in Table 19. Si nce the tu rbidity range of this water is on the 
high side, the average filter run in both the filters was short (7 to 10 
hours). This p/)enomenon WaS also observed when the water turbidity was 

77 



1

Environmental Sanitation Reviews, No. 12, December, 1984 

of the order of 10 JTU, which contradicts the above statement from the 
worldwide su rvey. 

Table 19: The Operation Parameters of Pilot-Scale Filters 

Parameter Values 

1. Filter Media 

Filter I 
(dual medial 

Filter II 
(coarse medium) 

2. Filtration Rate 

3. Backwashing 

4. Filter-Run length 

Bituminous coal 

Size: 1·1.2 mm 
Depth: 15 cm 
Specific gravity: 1.35 

Quartz sand 
E.S. = 0.65 mm 
U.C. = 1.3 
Depth: 75 cm 
Specific gravity: 2.65 

Quartz sand 
E.S. 0: 0.8 mm 
U.C. = 1.3 
Depth: 90 cm 

1.66·2.66 gpm h 1 (4·6.6 m31m2 -h) 

High-rate water backwash at 12-20 gpm/ft2 (30-50 
m3 /m 2 ·h) for a period of 3-5 min. 

Filter run is terminated when: 
a) The total headloss exceeds 180 em, or 
bl the turbidity of effuent exceeds 3 JTU, or 
c) break-through of flocs through the filter is 

noticed in the filtrate 

-----------------~----

8.1 .8 Conclus 

Information is avai 

**	 A number of 
the direct filtr 
costs and in r 
for developing 

**	 Direct fittratio 

H	 The area of 
sUbstantially! 

For these reasOl 
technology for adoptiol 
countries where disinl 
where the cost of ful 
King f, Amy (1979) ha 

fi Itration process. Wa 
an investigation into 1 

plants as well as in u~ 

I n order to implE 

SOlved. 

**	 Si nce the pI 
basin to the 
selection of , 
dual-media fi 
search for 51 

**	 The operata. 

\tis conCluded that for relatively high-turbid waters (100-150 J T U). direct 
filtration preceded by alum flocculation is not a practica I proposition, since 
the filter runs are short. But with low-turbid waters (less than 10 JTU) 
and for optimum filter runs. the alum requirements are only 30-40% of the 
optimum alum dose determined by the jar test. In direct filtration of plain 
settled water, when the alum dosage is at 20-40% of the jar test dose, there 
is a 140%-increase in the length of filter runs for a dual-media filter. 

==	 Brasilia, Brazil. A new direct filtration plant is being designed with 
filtration rates as high as 24-29 m3 / m1 -h (Wagne r, 1983). 

==	 Hongkong. A water treatment plant adopting direct filtration is being 
constructed for Hongkong. FaCilities for coagulation and flocculation are 
provided in cases where they are needed. 

passes thra 
quality ­
prevent sutl 

** 

8.2 

8.2.1 

Contact-floccul 
water is applied di 
sedimentation. Tn 

flocculant with the 
the filter bed. De 
from Adin & Rebhu 

0 

78 



the 

:t 

e 

Water Filtration Technologies for Developing Countries 

8.1.8 Conclusions on Direct Filtration 

Information is available to indicate that: 

**	 A number of water treatment plants of conventional design can operate in 
the direct filtration mode in order to achieve substantial savings in chemical 
costs and in reduced sludge handling. This is a very important advantage 
for developing countries, and the one that should not be overlooked. 

**	 Direct filtration can handle waters with a turbidity as high as 40 NTU. 

The area of land required for a direct filtration plant· is usually 
SUbstantially smaller than that for a convent ianal plant. 

** 

For these reasons, direct filtration is a potentially attractive alternative 
technology for adoption in developing countries. There are many situations in such 
countries where disinfection alone will not produce water of adequate safety, but 
where the cost of full-range treatment would be prohibitive. In such a case, as 
King & Amy (1979) have suggested, full consideration should be given to the direct 
filtration process. Wagner (1983) also agrees wi th this advocation, and states that 
an investigation into this possibility should have top priority in the design of new 
plants as well as in upgrading existing plants. 

In order to implement the concept of direct filtration, some problems should be 
solved. 

Since the primary workload has been transferred from the sedimentation 
basin to the fil ter, the importance of the filter is magni fied, and thus the 
selection of appropriate fi Iter bed condi tions becomes a crucia I question. A 
dual-media filter is usually required, and this may pose a constraint on the 
search for suitable media_ 

**	 The operator of a direct filtration plant must be more alert, since the water 
passes through this system very quickly. Changes in influent water 
quality - or Chemical feed failures - must be recognized immediately to 
prevent sub-standard water from entering the clear well. 

**	 Shorter residence time also means less contact time for disinfection. A 
properly baffled clear well could be designed to provide adequate contact 
for disinfection of filtered water. 

8.2 Contact-Flocculation Filtration 

8.2.1 Principles 

'.Contact-flocculation filtration is a water clarification process whereby the raw 
water is applied directly to the filter without prior clarification by flocculation and 
sedimentation. The flocculation occurs during the contact of raw water and 
flocculant with the filter medium, and the whole solids separation process occurs in 
the filter bed. Details on the operational characteristics of the process can be found 
from Adin & Rebhun (1974). A general outline of the process is given below. 

79 



--------------

--------- ---

Environmental Sanitation Reviews, No. 12, December, 1984 

Fi Iter Med ia and Flow Oi rection 

The fine-to-coarse media arrangement used in conventional sand filtration is not 
sui table for contact-floccu lation fi Itration , because the majority of pa rticles are 
removed at the top layer of the filter bed. This results in rapid clogging. A 
coarse-to-fine media arrangement can be accomplished either by operating the filter 
in an upwards di rection or by having a dual-media fi Iter bed arrangement. 

Upflow filtration poses some technical problems. Dual-media filter beds 
constructed of upper layers of coarse particles of low density and lower layers of 
fi ne particles of hig h densi ty a re sui table for the contact-flocculation fi I tration 
process since the entire bed is used in efficient filtration action. The reason is that 
coarse particles or floes are removed by the upper layer of coarse media and fine 
part'lcies are removed by the bottom layer of the fine media. A coarse-media fi Ite r is 
anothe r alternative for contact-floccu lation fi Itration. 

Raw Water Quality 

r, 
Since the entire solid removal takes place within the filter itself, waters with ;' '3

low turbidity range are the most suitable candidates for contact-flocculation 
fi Itration. 

Chemicals 

In contact-flocculation fi Itration, floccu lation occu rs in the fi Iter bed. 
The, efore, commonly used alum may contribute to a large fl'action of the sludge 
produced. For example, raw water containing 10 mg/L of suspended solids may 
require an alum dose of 25 mg/L, which will produce a sludge of which more than 50 
per cent may be the precipitate of aluminum hydroXide. When polyelectrolytes are 
used as the sole flocculants, they are applied in small doses (usually in the 1 mg/L 
range), and the sludge produced is composed almost entirely of solids which 
or igi nated in the raw water (Shea et ~., 1971). Therefore, polyelectrolytes are 
suitable flocculants for contact-flocculation filtration and are added just ahead of the 

filter. 

Filtration Rate and Filter Bed Depth 

The values of these parameters are decided based on the raw water 
characteristics, the required effluent quality, and the filter-run length. As a 
guideline, one could use the values that are used in dual-media filters. 

8.2.2 Applicability 

Contact-flocculation filtration is suitable only for low-turbid waters. 

8.2.3 Advantages 

++	 The uni t operations u sed in contact-flocculation fi Itration consi st of a 
chemical holding tank and a filter unit. This process eliminates the 
sedimentation and flocculation processes. Therefore, large capital <Jnd 
operational cost savi ngs can be achieved. 

---------~ 

Disadv.8.2.lJ -
The polyelect 
filtration havl 

costs. 

Since the en 
run may rE 

backwashing 

This proces~ 

of the plant 
order of 10 

8.2.5 ApE 

An upflow filtel 

Mints (1962). Exp 
.ndicate that this 5' 
I	 19
150	 mg/l (Mints, 

The	 design pa~ 

Ta 

Parameters 

1 Filter Medium 

Sand size 

Deptn 

Filtration Rate 

Inlet Arrangement 

Outlet Arrangem 

Coagulant Used 

The turbi 

the conventior 
fi\ te r- run time 

It has b 
used in Brazi 
have been ill 
consequently 

80 



--

;5 not 
are 

A 
Wter 

beds 
'S of 
ltion
 
that
 
fine
 

-r is
 

vith 0
 

Hon /
 

"d. 
jge 
lay 
SO 

Ire "2 

IL 
ch 
re 
he 

r 

a 

Water Filtration Technologies for Developing Countries 

8.2.4 Oi sadvantages 

The polyelectrolytes, used as the sole flocculants in contact-flocculation 
filtration have to be imported in most cases, which increases the operational 
costs. 

Since the entire solids removal is within the filter itself, a shorter filter 
run may result. This would increase the frequency and degree of 
backwashing, hence the operational cost. 

This process would necessitate highly skilled personnel for close supervIsion 
of the plant, since the detention time of this process is very short, of the 
order of 10 minutes. 

8.2.5 Application Status 

An upflow fi Iter system known as a contact clarifier (Fig. 20) was developed by 
Mints (1962). Experiences in many municipal water treatment plants in Russia 
indicate that this system can be used for purifying waters having turbidities up to 
150 mg/L (Mints, 1962). 

The design parameters of this filter system are summarized in Table 20. 

Table 20: Design Parameters of Contact-Flocculation Filtration 

Parameters Values 

Filter Medium 

Sand size 0.9 -1.1 mm 

Depth 2 - 2.6 m 

Filtration Rate 5-6.25 m'/m"-h 

Inlet Arrangement A manifold·lateral pipe system at the filter bottom dis· 
tributes the incoming flow in an upward direction. 

Outlet Arrangement Filtered water is collected through the collection 
troughs above the top of the sand. 

Coagulant Used Alum; 30% less than the conventional filter system. 

The turbidity and color reduction in this filter system was the same as that of 
the conventional system, whereas the removal of microorganisms was less. The 
filter-run time was about twice that of the conventional system. 

It has been reported that superfilters employing contact flocculation are being 
used in Brazil. Operational problems have occurred in Costa Rica where superfi Iters 
have been installed. The underdrain systems were not properly designed, and 
consequently there were inefficient distribution of backwash water, excessive rates 

81 



---------------------------
Environmental Sanitation Reviews, No. 12, December, 198L1 

of backwashing, loss of media, and clogging of inlet pipes 
fi Iter chambers are enclosed, so it is di fficult to moni tor thei r 

8.3 Conclusions 

Table 21 summarizes the design criteria of direct 

to the filter. The two 
performance. 

filtration and contact­
flocculat ion fi I tration. From the above discussions, di reet fi I tration appea rs to be an 
economical solution to treat the low-turbid water, This method can easily be applied 
in developing countries as it does not require any special equipment. The only 
limitation of its applicabi Iity in developing countries is that it requi res close 
supervision by ski lied personnel. 